INSTALLATION GUIDE
C13-E WIRE MESH PARTITION

Transit Connect Partition ( Wire Mesh, Steel )

RANGER>

DESIGN



QUICK START GUIDE

Phase 1 - Assembly

IO T 7= (U o SR 3-4

L] 1.2 Partition ASSEMIDIY........ueieeeei ettt e e e e e e e e e e n e e e e e e e e e e e anneeeenaan 5
Phase 2 - Installation

U 2.1 VEhiCle Preparation. ......... i eeii ettt e e e e e e e e e e e e e e e e nnne e e e e e nnneeas 6

U 2.2 Wire Mesh Partition INSTallation.............ooeiiiii it e e 7-9

REQUIRED ITEMS

o

2
PERSONS

Cordless Impact
Cordless Dirill
Knife

1/2" Socket
10mm Socket
T50 Torque Bit
1/2" Wrench

Oo0000dO0O

RANG )  For technical support, contact us at 1-800-565-5321

DESIGN

C13-E Installation Guide | REV. F4 | Page 2



PHASE 1 - ASSEMBLY

1.1.1 Unpack components; compare with the bill of materials.

30-106
5

= r—}‘. 30-309

i -y

i I

1 |

1 2
30-368 ol | uf 30-369
i ] 'L
il
g i
|}
i !
)
ﬁ L 4
]
! Y

ﬁ h
] g
! R & : :

1.1.2 Verify all parts are present

Item No. Description (01,72
30-106 Wire Mesh Panel 1
30-309 Fastening Clip 16

30-368 Driver Side Bracket
30-369 Passenger Side Bracket
30-402 Floor Bracket

79-932 Warning Label ( Bilingual )
94-3030  Assembly Fastener Bag
96-3003 Installation Fastener Bag

R G [ G (U U (R U (I W ('Y

RAN: )  For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 3

DESIGN



1.1.3 Identify the 94-3030 and 96-3003 fastener bags.

94-3030 Fastener Kit > Fastener Assembly

Hex Bolt
16x ( # 90-208 5/16"-18 x 1"
GR-5 ZINC

16x
#90-208 Hex Bolt 5/16" x 1"
E Locknut
16x #94-110 5/16"-18 #98-116 Flat Washer
ZINC
#98-116 Flat Washer
C13 -
@ #94-110 Locknut
Flat Washer
32x #98-116 5/16", 7/8" OD
ZINC
96-3003 Fastener Kit > Fastener Assembly

Hex Bolt

10x ( #90-971 M6-1.0 x 20mm i i
1022 BO #90-971 Hex Bolt M6-1.0 x 20mm

RANGER™H For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 4

DESIGN



PHASE 1 - ASSEMBLY

1.2 PARTITION ASSEMBLY

1.2.1 Remove all the PVC from all the parts, then attach the side brackets to the wire mesh partition using 12
fastining clips.

-
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1
1
1
1
1
1

4

TOOLS

U Cordless Impact
4 Knife

a 1/2" Socket

a 1/2" Wrench

O ®
I

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

N & S
HARDWARE USED

12x

g #90-208 Hex Bolt 5/16" x 1"
#98-116 Flat Washer

#98-116 Flat Washer
=3  #94-110 Locknut

O Cordless Impact E
O 1/2" Socket !

HARDWARE USED
4x HAND-TIGHTEN THE NUTS.

#90-208 Hex Bolt 5/16" x 1"

#98-116 Flat Washer
#98-116 Flat Washer

#94-110 Locknut

RANGERH For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 5

DESIGN



PHASE 2 - INSTALLATION

2.1 VEHICLE PREPARATION

2.1.1 Floor preparation.

Remove the 2 D-rings,
for re-use. bommmmmmmme- -

TOOLS !
O Cordless Impact E
U T50 Torque Bit :

RANGER " For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 6

DESIGN



PHASE 2 - INSTALLATION

2.2 WIRE MESH PARTITION INSTALLATION

2.2.1 Lift the partition inside the van and put it in place, then bolt both brackets to the van.

NOTE: Be careful not to overtighten.

PSP |

TOOLS
O Cordless Dirill
O 10mm Socket

HARDWARE USED
10x

#90-971 Hex Bolt M6-1.0 x 20mm

RANGERH For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 7

DESIGN



2.2.2 Attach the floor bracket to the van using 2 D-rings, then tighten the bolts that
attach the froor bracket and lower panel.

L |
HA

Ll

. :II___‘}! :

a Cordless Impact
O T50 Torque Bit

HARDWARE USED
2x
Use the D-ring bolt

RANG )  For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 8

DESIGN



2.2.3 Apply the warning label on the passenger side bracket.

__________________________________________________________________________________________________

F
NOTE: The english warning label is already i
attached to the passenger side
panel.
RANGER"H  For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 9

DESIGN



“Congratulations, you have successfully installed your
C13-E Partition!

Thank you for doing business with us.”

For any feedback or suggestions you may have, please contact: cs@rangerdesign.com

RANGER>

DESIGN

RANG )  For technical support, contact us at 1-800-565-5321 C13-E Installation Guide | REV. F4 | Page 10

DESIGN



